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April 2012 

F.E. Warren AFB Pharmacy 

90 MDG/SGSD 

6900 Alden Dr.  

F.E. Warren AFB, WY  82005 

(307) 773-3461 (Appointment line) 

(307) 773-4589 (Fax) 

(307) 773-2330 (Refill line) 

 

Hours of Operation 

Mon-Fri     0730-1700 (5 PM) 

Except: the 3
rd

 Thursday of the 

month, federal holidays and wing 

down days 

 
☺ This symbol makes taxpayers smile 

because it identifies items on the 

Department of Defense (DoD) Basic Core 

Formulary, the most therapeutically and 

cost efficient medications and are 

available across all DoD facilities. 
 

Key Points for Providers 

1. FDA approved generics are used when 

available. 

2. Prescriptions for controlled substances 

require the provider’s DEA number 

and an actual signature. Electronic 

signatures are not allowed by law. 

3. Faxed prescriptions are accepted from 

providers’ offices only. 

4. The pharmacy does not accept phone-

in (verbal) prescriptions. 

5. Most prescriptions may be filled up to 

a 90-day supply. 

6. There is no co-pay for prescriptions 

filled at F.E. Warren AFB. Yes, this is 

a great deal! 

 

Key Points for Patients: 

1. Medications are put back on the shelf 

5 duty days after they are filled.  

2. Faxed prescriptions are not filled until 

they are activated by calling or 

coming into the pharmacy. 

3. Called-in refills will be ready for pick 

up 24-48 hours later on the next duty 

day. 

4. The link for the Warren AFB 

medication list (formulary) is located 

at: 

http://www.warren.af.mil/library/facts

heets/factsheet.asp?id=4476 

5. TriCare Pharmacy information 

regarding retail co-pays and mail-

order available at:  

www.tricare.mil/pharmacy/default.cf

m.  
6. An asterisk (*) indicates a medication 

that is ordered by request only. 

ALLERGY, COUGH & COLD

 
ANTIHISTAMINE / DECONGESTANT 

MEDICATIONS  

 

Cetirizine 5, 10mg tablets, 5mg/ml syrup (Zyrtec) 

 Cyproheptadine 4 mg tablet (Periactin) 
 *Cyproheptadine 2mg/5ml syrup 

Diphenhydramine 25, 50 mg capsule, 12.5mg/5ml 

syrup (Benadryl) 
Fexofenadine 30, 60,180mg tablet (Allegra) 

Fexofenadine 60mg/pseudoephedrine 120mg 

tablet (Allegra D) 
 Hydroxyzine 10, 25mg tablet, 10mg/5mL 

(Atarax) 

Loratadine 10mg tablet, 5mg/5ml syrup (Claritin) 
Pseudoephedrine 60, 120mg tablet (Sudafed) 

 

COUGH SUPPRESSANTS / 

EXPECTORANTS  

 

Benzonatate 100, 200mg capsule (Tessalon 
Pearles) 

Guaifenesin 200mg tablet **use for chronic 

therapy** 
Guaifenesin 400mg tablet (Mucinex) 

Guaifenesin 100mg/5ml syrup (Robitussin) 

Guaifenesin/Dextromethorphan 100mg-5mg/5ml 
(Robitussion DM) 

Guaifenesin/Codeine 100mg-10mg/5ml solution 

(Robitussin AC) C-V 
Guaifenesin/pseudoephedrine 600mg/60mg 

extended release tablet (Mucinex-D) 

Promethazine/Codeine 6.25-10mg/5ml solution 
(Phenergan with Codeine) C-V 

 

NASAL INHALANTS  

 

Azelastine 137mcg nasal spray (Astelin) 

 Fluticasone Nasal spray 50mcg (Flonase) 
Mometasone Nasal spray 50mcg (Nasonex) 

Oxymetazoline nasal spray, 15ml (Afrin) 

Sodium Chloride 0.65% Nasal spray, 
(Ocean/Deep Sea) 

 

ANTI-INFECTIVE 

MEDICATIONS  

 

ANTIFUNGAL 

Clotrimazole 10mg troches (Mycelex) 

 Fluconazole 150mg tablet (Diflucan) 

Fluconazole 100, 200mg tablet, 40mg/ml solution 
(Diflucan) 

 Griseofulvin 125mg ultra-microsized tablet, 125mg/5ml 

suspension (Gris-Peg) 
Nystatin 500,000 unit tablet (Mycostatin) 

 Nystatin 100,000 units/ml Suspension (Mycostatin) 

Terbinafine 250mg tablet (Lamisil)  
 

ANTIHELMINTHIC 

Mebendazole 100mg chewable tablet (Vermox) 
 

ANTITUBERCULAR (TB) 

 *Ethambutol Hydrochloride 100, 400mg tablet 
(Myambutol) 

 Isoniazid 300 mg tablet (INH): dispensed as 30 

day supply with no refills 
 *Pyrazinamide 500mg tablet 

 Rifampin 300mg capsule (Rifadin) 

 

ANTIVIRAL 

 Acyclovir 200mg, 400, 800mg tablet, 

200mg/5ml suspension (Zovirax) 

 Amantadine 100mg capsule, 50mg/5ml oral 

solution (Symmetrel) 

Docosanol 10% cream (Abreva) 
Valcyclovir 500mg, 1gm tablets (Valtrex) 

 

CEPHALOSPORINS 

Cefdinir 300mg capsule, 125mg/5ml, 250mg/5ml 

suspension (Omnicef) 

Cefprozil 125mg/5ml, 250mg/5ml susp, 250, 
500mg tablet (Cefzil) 

Cefuroxime Axetil 250mg tablet, 125/5mg, 

250/5mg (Ceftin) 
 Cephalexin 250, 500mg capsule, 250mg/5ml 

(Keflex) 

 

FLUOROQUINOLONES 

 Ciprofloxacin 250mg, 500mg tablet (Cipro)  

 *Ciprofloxacin 5gm/100ml suspension (Cipro) 
 Levofloxacin 250, 500, 750mg tablet 

(Levaquin)  

Moxifloxacin 400mg tablet (Avelox) 
 

MACROLIDES 

 Azithromycin 250mg (Z-Pak), 500mg (Tri-

Pak), 1gram powder*, 100mg/5ml, 200mg/5ml 

pediatric suspension (Zithromax) 
Clarithromycin 250, 500mg tablet (Biaxin) 

 Erythromycin 250mg delayed-release tablet 

(Ery-Tab) 
 *Erythromycin Ethylsuccinate 200mg/5ml 

Suspension 

 * Erythromycin Stearate 250mg tablet 
(Erythrocin) 

 

MISCELLANEOUS ANTI-INFECTIVES 

 Clindamycin 150, 300mg capsule (Cleocin) 

Clindamycin 75mg/5ml suspension (Cleocin) 

 Metronidazole 250mg tablet (Flagyl) 

 

PENICILLINS 

 Amoxicillin 250,500mg, 875mg tablet (Amoxil) 
 Amoxicillin 250mg chewable tablet, 250mg/5ml, 

400mg/5ml suspension (Amoxil) 

 Amoxicillin/clavulanic acid 500, 875mg tablet, 
200mg/5ml, 400mg/5ml suspension (Augmentin),  

600mg/5ml suspension (Augmentin ES)  

 Dicloxacillin 250mg capsule (Dynapen) 
 Penicillin VK 250,500mg tablet, 250mg/5ml 

solution 

 

SULFAS 

 Trimethoprim//Sulfamethoxazole 160/800mg tablet  

(Septra/Bactrim DS), 40/200mg/5ml  
suspension (Septra/Bactrim) 

 

TETRACYCLINES 

 Doxycycline Hyclate 100mg tablet 

Minocycline 50,100mg capsule 

(Dynacin/Minocin) 
 Tetracycline 250mg capsule (Achromycin) 

 

URINARY ANTI-INFECTIVES 

 Nitrofurantoin 50 & 100mg capsule (Macrodantin),  

 Nitrofurantoin 100mg SR capsule (Macrobid) 

Nitrofurantoin 25mg/5ml suspension (Furadantin) 
 

 

http://www.warren.af.mil/library/factsheets/factsheet.asp?id=4476
http://www.warren.af.mil/library/factsheets/factsheet.asp?id=4476
http://www.tricare.mil/pharmacy/default.cfm
http://www.tricare.mil/pharmacy/default.cfm
http://www.google.com/imgres?q=cough&um=1&hl=en&safe=active&rls=com.microsoft:en-US&biw=1280&bih=808&tbs=ic:gray,itp:lineart&tbm=isch&tbnid=W9aDV9hJTfJMOM:&imgrefurl=http://zachandalyse.blogspot.com/&docid=IGn3vBGfKZzu1M&imgurl=http://images.suite101.com/537109_com_cover_cough_tissue.jpg&w=225&h=233&ei=NhxET62VCOitiQKDpsS4Dg&zoom=1
http://www.google.com/imgres?q=BACTERIA&um=1&hl=en&safe=active&sa=X&rls=com.microsoft:en-US&biw=1280&bih=808&tbs=ic:gray,itp:clipart&tbm=isch&tbnid=DddMrddMrqY5kM:&imgrefurl=http://openclipart.org/tags/bacteria&docid=3D2tn-hur6w3YM&imgurl=http://openclipart.org/people/TheresaKnott/TheresaKnott_Microscope.svg&w=334&h=521&ei=X-k-T9fWJcSviQK0mbGlAQ&zoom=1&iact=rc&dur=0&sig=109191041202008399812&page=2&tbnh=145&tbnw=93&start=24&ndsp=30&ved=0CPIBEK0DMCg&tx=24&ty=68
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ANTINEOPLASTIC (CANCER) 

 
Anastrozole 1mg tablet (Arimidex)  

Letrozole (Femara®) tablets 
 Methotrexate 2.5mg tablet (Rheumatrix) 

Methotrexate 25mg/ml injection (Rheumatrix) 

 Tamoxifen 10mg tablet (Nolvadex) 
 

CARDIOLOGY ♥ 
 

ANTICOAGULANT / ANTIPLATELET 

(BLOOD THINNERS)  

Aspirin 81mg & 325mg enteric coated tablet 

(Bayer/Ecotrin)  

 Clopidogrel 75mg tablet (Plavix) 
Dipyridamole 25mg tablet (Persantine) 

Enoxaparin injection (Lovenox): available and 

ordered on request 
Prasugrel 5, 10mg tablet (Effient) 

 Warfarin sodium 1, 2, 2.5, 3, and 5mg tablet 

(Coumadin) 

 

ANTIANGINAL AGENTS      

 Isosorbide Dinitrate 10mg tablet (Isodil) 
 Isosorbide Dinitrate 40mg SR tablet (Isodil Tembids) 

 Isosorbide Mononitrate 30, 60mg SR tablet 

(Imdur) 
 Nitroglycerin Transdermal Patch 0.2, 0.4 

mg.hr (Trans-Derm Nitro) 

 Nitroglycerin Translingual Spray 
400mcg/spray (Nitrolingual) 

 Nitroglycerin sublingual tablet 0.3, 0.4, 0.6mg 

(Nitostat) 
 

ANTIARRYTHMIC AGENTS 

 Amiodarone 200mg tablet 
(Cordarone/Pacerone) 

 Digoxin 0.125, 0.25mg tablet (Lanoxin) 

Sotalol 80, 120mg tablet (Betapace) 

 

ACE INHIBITORS /ARBs/COMBOS 

 Amlodipine/benazepril 2.5/10, 5/10, 5/20, 

10/20 capsule (Lotrel) 

 Captopril 25mg tablet (Capoten) 
Benazepril 10, 20, 40mg tablet (Lotensin) 

Enalapril 5, 10, 20mg tablet (Vasotec) 

Irbesartan 150, 300mg tablet (Avapro) 
Irbesartan/HCTZ 150/12.5, 300/12.5, 300/25mg 

tablet (Avalide) 

 Lisinopril 5, 10, 20, 40mg tablet (Zestril) 
 Lisinopril/HCTZ 10/12.5, 20/12.5, 20/25mg 

tablet (Zestoretic) 

 Losartan 25, 50, 100mg tablet (Cozaar) 
 Losartan/HCTZ 50-12.5, 100-12.5, 100-25mg 

tablet (Hyzaar) 

 Ramipril 2.5, 5, 10mg capsule (Altace) 
 Telmisartan 20, 40, 80mg tablet (Micardis) 

 Telmisartan/Hydrochlorothiazide 

40mg/12.5mg, 80mg/12.5mg and 80mg/25mg 
tablet (Micardis/HCT) 

 Valsartan (Diovan) 40, 80, 60, 120mg tablet 

 Valsartan/Hydrochlorothiazide (Diovan HCT) 
80/12.5, 160/12.5, 160/25, 320/12.5, 320/25mg 

tablets 

 

ALPHA 1 ANDREGENIC BLOCKERS 

 Alfuzosin 10mg ER tablet (Uroxatral) 

Doxazosin 1, 2, 4, 8 mg tablet (Cardura) 
Prazosin 1, 2, 5 mg capsule (Minipress) 

 Tamsulosin 0.4mg capsules (Flomax) 

 Terazosin 1, 2, 5, 10mg capsule (Hytrin) 

 

ALPHA 2 RECEPTOR AGONISTS 

 Clonidine 0.1, 0.2mg tablet (Catapres) 

Methyldopa 250mg tablet (Alodomet) 

BETA ADRENERGIC BLOCKING AGENTS            

 Atenolol 25, 50, 100mg tablet (Tenormin) 

 Carvediolol 3.125, 6.25, 12.5, 25mg tablet 

(Coreg) 

Labetalol 100, 200mg tablet (Trandate) 

 Metoprolol 50, 100 mg tablet (Lopressor)  
Metoprolol 25, 50, 100mg ER tablet (Toprol XL) 

Propranolol 10, 40mg tablet (Inderal) 

Propranolol 60, 80, 120 mg SR capsule (Inderal LA) 

 

CALCIUM CHANNEL BLOCKERS 

 Amlodipine 2.5, 5, 10mg tablet (Norvasc) 
 Diltiazem 120, 180, 240 and 300mg sustained 

release capsules (Tiazac) 

Felodipine 2.5, 5, 10mg tablet (Plendil) 
 Nifedipine 30, 60, 90mg SR tablet (Adalat CC) 

Verapamil 80mg tablet (Calan) 

 Verapamil 180, 240mg SR tablet (Calan SR) 
 

DIURETICS 

 Chlorthalidone 25mg tablet (Hygroton) 
 Furosemide 20, 40mg tablet (Lasix) 

 Hydrochlorothiazide 12.5mg capsule, 25, 50mg 

tablet (HCTZ) 
 Spironolactone 25mg tablet (Aldactone) 

Spironolactone/HCTZ 25mg/25mg tablet 
(Aldactazide) 

 Triamterene/HCTZ 37.5mg/25mg and 

75mg/50mg tablet (Maxzide) 

 

VASODILATOR 

 Hydralazine 10, 25mg tablet (Apresoline) 
  

ANTIHYPERLIPIDEMIC MEDICATIONS 

(CHOLESTEROL)  

 Atorvastatin 10, 20, 40, 80mg tablet (Lipitor) 

Colestipol Granules & 1gram tablet (Colestid) 

Ezetimibe 10mg tablet (Zetia) 
 Fenofibrate 48, 145mg tablet (Tricor) 

Fenofibrate 54, 67, 134, 160, 200mg tablet 

(Lofibra) 

 Gemfibrozil 600mg tablet (Lopid) 

Lovastatin 10, 20, 40mg tablet (Mevacor) 

 Niacin 500 and 1000mg SR tablet (Niaspan) 
Omega-3-Acid Ethyl Esters 1gram capsules 

(Lovaza) 

 Pravastatin 10, 20, 40mg tablet (Pravachol) 
Rosuvastatin 5,10,20,40 mg tablets (Crestor) 

 Simvastatin 5, 10, 20, 40, 80mg tablet (Zocor) 

Simvastatin/ezetimibe 10/10, 20/10, 40/10, 
80/10mg tablet (Vytorin)  

 

CENTRAL NERVOUS SYSTEM 

 
 

ALZHEIMER’S DISEASE 

Donepezil 5, 10mg tablet (Aricept) 

Memantine 10mg tablet (Namenda) 

 

ANALGESICS (ARTHRITIS/PAIN) 

Acetaminophen 325mg tab, 160mg/5mg elixir, 
120mg, 650mg suppository 

Aspirin 325mg enteric coated tablet (Ecotrin) 
Celecoxib 100, 200mg capsule (Celebrex) 

Diclofenac 75mg, 100mg XR tablet (Voltaren) 

Diclofenac 1% Gel (Voltaren) 
 Ibuprofen 200, 400, 600, 800mg tablet, 

100mg/5ml suspension (Motrin) 

 Indomethacin 25mg capsule (Indocin) 
Ketorolac 10mg tablet (Toradol) 

Lidocaine 5% patch (Lidoderm) 

 Meloxicam 7.5mg, 15mg tablet (Mobic)  

Nabumetone 500, 750mg tablet (Relafen) 

Naproxen 500mg tablet (Naprosyn) 
 *Naproxen 125mg/5ml suspension (Naprosyn) 

Oxaprosin 600mg tablet (Daypro) 

Piroxicam 20mg capsule (Feldene) 

 Salsalate 750mg tablet (Disalcid) 

 Tramadol 50mg tablet (Ultram) C-IV 

Tramadol/APAP 37.5/325mg tablet (Ultracet) C-
IV 

 

ANTIEMETIC MEDICATIONS  
(NAUSEA/VOMITING)  

Meclizine 25mg tablet (Antivert/Bonine) 

Ondansetron 4, 8mg tablet (Zofran)  
Ondansetron 4, 8mg orally dissolving tablet 

(Zofran)  

Prochlorperazine 5mg tablet (Compazine) 
Promethazine 25mg tablet, 25mg suppositories, 

6.25mg/5ml syrup (Phenergan) 

Scopalamine 1.5mg patch (Transderm-Scop) 
 

ANTICONVULSANT MEDICATIONS 

(SEIZURE)  

 Carbamazepine 100mg chewable tablet, 200mg 

tablet, 100mg and 200mg XR, 100mg/5ml 

suspension (Tegretol)  
 Clonazepam 0.5, 1mg tablet (Klonopin) C-IV 

 Diazepam 5mg tablet (Valium) C-IV 
 Divalproex 125mg EC tablet & sprinkles 

(Depakote) 

 Divalproex 250, 500mg delayed-release tablet 
(Depakote) 

 Divalproex 250mg, 500mg ER tablet 

(Depakote ER) 
 Gabapentin 100, 300, 400 tablets,  600, 800mg 

tablets (Neurontin) 

Lamotrigine 25, 100 &150mg tablet (Lamictal) 
Levetiracetam 500mg tablet (Keppra) 

Levetiracetam 500mg tablet XR (Keppra XR) 

Oxcarbarbazepine 150, 300mg tablet (Trileptal) 
 Phenobarbital 30mg tablet C-IV  

 *Phenobarbital 100mg tablet, *20mg/5ml 

Elixir C-IV 

 Phenytoin 50mg chewable tablet and 100mg 

capsule (Dilantin) 

 *Phenytoin 125mg/5ml suspension (Dilantin) 
Primidone 50 and 250mg tablet (Mysoline) 

Topiramate 25, 50, 100, 200mg tablet (Topamax) 

Topiramate 15, 25mg sprinkle capsule (Topamax 
Sprinkle) 

 

ANTIDEPRESSANTS / MOOD 

 Amitriptyline 10, 25, 100, 150mg tablet 

(Elavil) 

 Bupropion 100, 150mg SR tablet (Wellbutrin 
SR) 

Bupropion 150, 300mg XL tablet (Wellbutrin XL) 

 *Bupropion 75, 100mg tablet (Wellbutrin) 
 Citalopram 10, 20, 40mg tablet (Celexa) 

 *Citalopram 10mg/5ml solution (Celexa) 

 Doxepin 10 and 25mg capsule (Sinequan) 
 *Doxepin 10mg/ml solution (Sinequan) 

 Fluoxetine 10 & 20mg capsule (Prozac) 

 *Fluoxetine 20mg/5ml solution (Prozac) 
 Imipramine 10 and 25mg tablet (Tofranil) 

 *Imipramine Pamoate 75mg capsule 

(Tofranil PM) 
 Lithium Carbonate 300mg capsule (Lithonate) 

 *Lithium Carbonate 150mg capsule (Lithonate) 

Lithium Carbonate 300mg SR tablet (Lithobid) 
Mirtazapine 15, 30mg tablet (Remeron) 

 Nortriptyline 10, 25mg capsule (Pamelor) 

 *Nortriptyline 10mg/5ml solution (Pamelor) 
Paroxentine HCl 10, 20, 30, 40mg tablet (Paxil) 

 Sertraline 50, 100mg tablet (Zoloft) 

 *Sertraline 20mg/ml solution (Zoloft) 



 3 

 Trazodone 50, 100mg tablet (Desyrel) 

Venlafaxine 25, 37.5, 75mg tablet (Effexor) 
Venlafaxine 37.5mg XR, 75mg XR, 150mg XR 

extended-release capsule (Effexor XR) 

 

ANTIPARKINSON MEDICATIONS 

 Benztropine 1mg tablet (Cogentin) 

 Levodopa/Carbidopa 10/100, 25 /100 & 
25/250mg tablet (Sinemet) 

Pramipexole 0.125, 0.25mg tablet (Mirapex) 

 *Trihexyphenidyl Hydrochloride 2mg tablet, 
0.4mg/ml elixir (Artane) 

 

ANTIPSYCHOTICS 

Aripipazole 2, 5, 10, 15, 30mg tablet (Abilify) 

Haloperidol 0.5, 2, 5mg tablet (Haldol) 

Olanzapine 2.5, 5, 7.5, 10, 15, 20mg tablet 
(Zyprexa) 

 Quetiapine 25, 50, 100, 200mg tablet 

(Seroquel) 
 Quetiapine 200, 300, 400mg XR tablet 

(Seroquel XR) 

 Risperidone 0.5, 1, 2mg tablet (Risperdal) 

 

ANXIOLYTICS (ANXIETY) 

Alprazolam 0.25, 0.5mg tablet (Xanax) C-IV 
 Buspirone 10, 15mg tablet (Buspar)  

Clonazepam 0.5, 1mg tablet (Klonopin) C-IV  
Diazepam 5, 10 mg tablet (Valium) C-IV 

Lorazepam 0.5, 1mg tablet (Ativan) C-IV 

 

NARCOTIC ANALGESICS 

 Acetaminophen/Codeine 300mg/30mg tablets, 

120mg/12mg/5ml elixir (Tylenol #3) C-III, C-V 

Hydrocodone/acetaminophen 10/325mg tablet 

(Lortab/Norco) C-III 

Hydrocodone/ acetaminophen 5/325mg tablet 
(Lortab/Norco) C-III 

Hydrocodone/ acetaminophen 2.5mg/167mg 

elixir (Lortab) C-III 
Hydrocodone/ibuprofen 7.5mg/200mg tablet 

(Vicoprofen) C-III  

Hydromorphone 2, 4mg tablet (Dilaudid) C-II 

Meperidine 50mg tablet (Demerol) C-II 

 Morphine sulfate 15, 30, 60mg SR tablet (MS 

Contin) C-II 
Morphine sulfate 15, 30mg IR tablet C-II 

 Oxycodone/acetaminophen 5mg/325mg tablet 

(Percocet 5) C-II  
Oxycodone / acetaminophen 7.5mg/325mg, 

10/325mg tablet (Percocet) C-II 

Oxycodone 10, 15, 20,40mg SR tablet 
(Oxycontin SR) C-II 

Oxycodone 5, 15mg IR tablet (Roxicodone) C-II 

 

MIGRAINE  

 Butalbital/Acetaminophen/Caffeine tablet 

50mg/325mg/40mg (Fioricet/Esgic) 
 Rizatriptan benzoate 5, 10mg tablets and 5, 

10mg dissolvable tablet (Maxalt MLT) 

 Sumatriptan 50mg, 100mg tablet, 6mg Stat 
dose injection system (Imitrex) 

Zolmitriptan 2.5, 5mg tablet (Zomig) 

Zolmitriptan 2.5, 5mg ZMT tablet (Zomig) 

 

MUSCLE RELAXANTS  

Baclofen 10mg tablet (Lioresal) 
 Cyclobenzaprine 5, 10mg tablet (Flexeril) 

Metaxolone 800mg tablet (Skelaxin) 

 Methocarbamol 500mg tablet (Robaxin) 
Orphenadrine 100mg tablet (Norflex) 

Tizanidine 2, 4mg tablet (Zanaflex) 

 

SEDATIVE / HYPNOTICS (SLEEP AIDS) 

Eszopiclone 1, 2, 3mg tablet (Lunesta) C-IV 

 Temazepam 15, 30mg capsule (Restoril) C-IV 

 Zolpidem 5, 10mg tablet (Ambien) C-IV 

 

SMOKING CESSATION 

 Bupropion 150mg SR tablet (Wellbutrin SR) 

Nicotine Polacrilex 2, 4mg gum (Nicorette) 

Nicotine 7, 14, 21mg transdermal patch 

(Nicoderm) 

Varenicline 0.5, 1mg tablet and starter pack 
(Chantix) 

 

STIMULANTS & ADHD 

Amphetamine 5, 10, 20, 30mg tablet (Adderall) 

C-II 

 Amphetamine 5mg XR, 10mg XR, 15 XR, 
20mg XR, 25mg XR and 30mg XR capsule 

(Adderall XR) C-II 

Atomoxetine 10, 18, 25, 40mg tablet (Strattera)  
Dextroamphetamine 5mg tablet (Dexedrine) C-II 

Guanfacine 1, 2mg tablet (Intuniv) 

 Methylphenidate 5 (Ritalin) C-II 
Methylphenidate 10, 20mg tablet (Ritalin) C-II 

Methylphenidate 20mg SR tablet (Ritalin SR) C-

II 
 Methylphenidate 18, 27, 36, 54mg sustained 

release tablet (Concerta) C-II 

 

DENTAL AGENTS  

 

 Chlorhexidine gluconate 0.12% solution, 
473ml bottle (Peridex/PerioGard)  

Sodium Fluoride 1.1% gel (Prevident) 

Sodium Fluoride gel, (Prevident 5000 Plus) 
Sodium Fluoride 1.2%/Potassium Nitrate 

55(Prevident 5000 plus) 

Sodium Fluoride pediatric solution 0.5mg/mL, 
50ml bottle (Pediaflor) 

Triamcinolone 0.1% dental paste, 5gm tube 

(Kenalog in Orabase) 

 

ENDOCRINOLOGY  
 

DIABETES 

Insulins 

 Insulin aspart injection 10ml vials (Novolog) 

Insulin aspart 3ml pen (Novolog Flex-Pen) 
Insulin aspart Mix 70/30 3ml pen (Novolog Flex-

Pen) 

 Insulin, Glargine 10ml vials (Lantus) 
Insulin, Glargine 3mL pen, 5/box (Lantus 

SoloStar) 

 Novolin R, N, 70/30, 10ml vials 
 

Oral medications  

Glimepiride 1, 2 and 4mg tablet (Amaryl) 
 Glyburide 3mg micronized-tablet (Glynase) 

 Glyburide 5mg tablet (Micronase) 

 *Glyburide 1.25, 1.5mg tablet (Micronase) 
 Glipizide 5, 10mg tablet (Glucotrol) *not XL* 

 Janumet 50-500mg, 50-1000mg tablet 

(Januvia/Metformin) 
 Metformin 500, 850, 1,000mg tablet 

(Glucophage) 

 Metformin 500, 750mg tablet (Glucophage 
XR) 

 Pioglitazone 15, 30, 45mg tablet (Actos) 

 Sitagliptin 25, 50, 100mg tablet (Januvia) 
Exanatide 5, 10 mcg syringe (Byetta) 

 

 

 

Supplies 

Alcohol, Isopropyl Pads, 200/box 
Glucagon Emergency Kit  

Lancets 200/box 

Pen needles 31 G 5mm 100/box 

 Precision XTRA Blood Glucose Test Strips 

Precision XTRA Blood Glucose Monitor 

 Syringes 0.3, 0.5 and 1mL (30, 50 and 100unit) 
31G 8mm 

 

OTHER ENDOCRINE MEDICATIONS   

 Alendronate Sodium 10mg and 35,70mg and 

70mg  Plus D tablet (Fosamax) 

Dexamethasone 0.5, 4 mg tablet (Decadron) 
 * Goserelin 3.6, 10.8mg (Zoladex)  

 Ibandronate 150mg tablet (Boniva) 

Ibandronate 3mg/ml injection (Boniva) 
 Levothyroxine Sodium 0.025, 0.05, 0.075, 

0.088, 0.1, 0.112, 0.125, 0.137, 0.15, 0.175, 

0.2mg tablet (Synthroid) 
Leuprolide 3.75 mg monthly injection (Lupron 

Depot) 

Liothyronine 5, 25mcg tablet (Cytomel) 
Methylprednisolone 4mg tablet, 21 tablet Dose-

pack (Medrol Dose-Pak) 

 Prednisolone 15mg/5ml syrup (Prelone) 
Prednisolone 5mg/5ml syrup (Prednisone) 

Prednisolone sodium phosphate 15mg/5ml syrup 
(Orapred) 

Prednisolone sodium phosphate 6.75mg/5ml 

syrup (Pediapred) 
 Prednisone 1, 5, 10, 20mg tablet, 5mg/5ml 

syrup 

 Propylthiouracil 50mg tablet (PTU) 
 Raloxifene HCL 60mg tablet (Evista) 

Testosterone 1% gel (Androgel) (CIII) 

Thyroid, USP ½ grain, 1 grain and 1.5grain tablet 
(30, 60 and 90mg) (Armour) 

 

GASTROINTESTINAL 

(STOMACH)  

 

BOWEL PREP 

Polyethylene Glycol, 4 liter jug (Colyte) 
Sodium Phosphate tablets (Osmoprep) 

 

H-2 BLOCKERS 

Famotidine 10, 20mg tablet (Pepcid) 

 Ranitidine 150mg tablet, 15mg/ml syrup 

(Zantac) 

 

MISCELLANEOUS 

Atropine/Hyoscyamine/Scopolamine/Phenobarbit
al 0.02mg/0.1mg/6.5mg/16.2mg tablet, elixir 

(Donnatol) 

Budesonide 3mg SR tablet (Entocort EC)  
 Dicyclomine 10mg, 20mg tablet (Bentyl) 

 *Dicyclomine 10mg/5ml solution (Bentyl) 

Diphenoxylate/Atropine 2.5/0.025 mg tablet 

(Lomotil) C-IV 

Hyaluronate injection (Hyalgan) 

Hyoscyamine 0.125 SL tablet (Levsin) 
Hyoscyamine 0.375mg SR tablet (Symax) 

 Loperamide 2mg capsule (Imodium) 
Maalox/diphenhydramine/lidocaine 1:1:1 4oz 

(Aphthous Ulcer Mix) 

 Mesalamine 400mg tablet (Asacol) 
Mesalamine 500mg capsule (Pentasa) 

 Metoclopramide 5, 10mg tablet, 5mg/5ml 

syrup (Reglan) 
Mycophenolate 250mg capsule (Cellcept) 

Simethicone 40mg/0.6ml drops (Mylicon) 

Sucralfate 1 gram tablet (Carafate) 

http://www.druginfonet.com/pi_mfr/ppi/merck/fosamax/fosamax.htm
http://www.google.com/imgres?q=KIDNEY&um=1&hl=en&safe=active&sa=X&rls=com.microsoft:en-US&biw=1280&bih=808&tbs=ic:gray&tbm=isch&tbnid=LMVplfzKXuDmeM:&imgrefurl=http://users.stlcc.edu/dwallner/adultchildii/kidney_int_anatomy/internal_kidney.htm&docid=echJx4VW69lfgM&imgurl=http://users.stlcc.edu/dwallner/adultchildii/kidney_int_anatomy/kidney_internal.gif&w=264&h=348&ei=c-c-T9mILMXTiAK5qJGnAQ&zoom=1
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 Sulfasalazine 500mg tablet (Azulfadine) 

Tacrolimus 0.5, 1mg capsule (Prograf) 
 

PROTON PUMP INHIBITORS 

 Esomeprazole 20, 40mg capsule (Nexium) 

Esomeprazole 20, 40mg suspension (Nexium) 

Lansoprazole 15, 30mg solutab (Prevacid 

Solutab) *Peds only* 
 Omeprazole 20mg capsule (Prilosec) 

 *Omeprazole 10mg capsule (Prilosec) 

 

LAXATIVES / STOOL SOFTENERS  

Bisacodyl 5mg tablet (Dulcolax) 

Docusate Sodium 100mg capsule (Colace) 
 Lactulose 10mg/15ml syrup (Chronulac) 

Lubiprostone 8, 24mcg capsule (Amitiza) 

Polyethylene Glycol 3350, NF powder for 
solution, 255, 527gram bottle (MiraLax) 

 

OPHTHALMIC (EYE)  

 

ALLERGY 

Bepotastine Besilate 1.5% ophthalmic solution 
(Bepreve) 

Naphazoline/Antazoline ophthalmic solution 

(Vasocon A) 
 Olopatadine 0.1% ophthalmic solution 

(Patanol) 

 

ANTI-INFECTIVE 

Azithromycin 1% ophthalmic solution (Azasite) 

Ciprofloxacin 0.3% ophthalmic solution 
(Ciloxin) 

 Erythromycin 0.5% ophthalmic ointment 

Loteprednol/tobramycin (Zylet®) eye drop 
Moxifloxacin 0.5% ophthalmic solution 

(Vigamox) 

 Neomy./Polymyx./Bacitracin ophthalmic 
ointment (Neosporin) 

 Neomy./Polymyx./Gramicidin ophthalmic 

solution (Neosporin) 

Ofloxacin 0.3% ophthalmic solution (Ocuflox) 

 Sulfacetamide 10% ophthalmic ointment 

(Sulamyd) 
Tobramycin 0.3% ophthalmic solution (Tobrex)  

Tobramycin/Dexamethasone ophthalmic soln, 

5ml, ophth ointment (Tobradex) 
Trifluridine 1% ophthalmic solution (Viroptic) 

 Trimethoprim/Polymyxin ophthalmic solution 

(Polytrim) 

 

ANTI-INFLAMMATORY 

Difluprednate 0.05% ophthalmic solution 

(Durezol) 

Fluorometholone ophthalmic suspension 0.1% 
(FML) 

Fluorometholone ophthalmic suspension 0.1% 

(Flarex) *restricted to ophthalmic surgery 
patients only* 

Ganciclovir 0.15% ophthalmic gel (Zirgan) 

Gatifloxacin 0.3% ophthalmic solution (Zymar) 
*restricted to optometrists only* 

 Gentamicin 0.3% ophthalmic ointment, 

solution (Garamycin) 
Ketorolac 0.5% ophthalmic solution (Acular) 

Loteprednol etabonate 0.2% ophthalmic 

suspension (Alrex) 
Nepafenac 0.1% ophthalmic solution (Nevanac)  

 Prednisolone 0.125, 1% ophthalmic 

suspension, (Econo-Pred/Pred-Forte)  
 

ARTIFICIAL TEARS 

Carboxymethycellulose Sodium 0.5% ophthalmic 

solution 70 x 0.3ml/box (Refresh Plus 
preservative- free) 

Carboxymethycellulose Sodium 1.0% ophthalmic 

solution (Celluvisc preservative-free) 

Mineral oil/Petrolatum ophthalmic ointment 

(Lacrilube) 

Polyethylene/Propylene Glycol 0.4/0.3% 
ophthalmic solution (Systane) 

Polyvinol Alcohol 1.4% ophthalmic solution 

(Artificial Tears) 

 

GLAUCOMA 

Betaxolol 0.25% ophthalmic suspension (Betoptic 
S) 

Bimatoprost 0.03% ophthalmic solution 

(Lumigan) 
 Brimonidine 0.1%, 0.15% preservative-free 

ophthalmic solution (Alphagan P) 

Dorzolamide 2% ophthalmic solution (Trusopt) 
Dorzolamide/Timolol ophthalmic solution 

(Cosopt)  

 Latanoprost 0.005% ophthalmic solution 
(Xalatan) 

 Pilocarpine 1, 2, 4% ophthalmic solution 

(Pilocar) 
 Pilocarpine ophthalmic gel (Pilopine HS)  

 Timolol 0.25, 0.5% ophthalmic solution 
(Timoptic) 

 Timolol 0.25, 0.5% ophthalmic gel-forming 

solution (Timoptic XE)  

 

MISCELLANEOUS OPHTHALMIC 

Cyclosporine 0.05% ophthalmic suspension 
(Restasis) 

Homoatropine 5% ophthalmic solution 

Sodium Chloride 5% ophthalmic ointment (Muro 
128) 

 

OTIC (EAR)  

Acetic Acid 2% in Aluminum Acetate Otic 

solution, 60ml (Domeboro) 

Antipyrine/Benzocaine 54mg/14mg otic solution, 

15ml (Auralgan)  
Carbamide Peroxide 6.5% otic solution (Debrox) 

 Neomycin/Polymixin B/Hydrocortisone otic 

solution and suspension (Cortisporin)  
 

PULMONOLOGY  
 

Asthma / COPD  

 Ipratropium MDI & 0.2% neb soln (Atrovent) 25/bx 
 Albuterol MDI HFA inhaler (Proventil/Ventolin ) 

 Albuterol unit-dose nebulizer soln 0.083% 25/box 

Albuterol/Ipratropium nebulizer solution 2.5mg/0.5mg/3ml, 
30/box (Duoneb) 

 Albuterol/Ipratropuim MDI inhaler 

(Combivent) 

Budesonide inhalation suspension, 0.25mg/ml, 0.5mg/ml, 

30/box, (Pulmicort Respules) 

Budesonide/Formoterol 80/4.5, 160/4.5mcg inhaler 
(Symbicort) 

 Fluticasone /Salmeterol 100/50, 250/50 & 

500/50, diskus (Advair Diskus) 
 Fluticasone/Salmeterol 45/21, 115/21, 230/21 

Inhaler (Advair HFA) 

 Fluticasone HFA inhalation aerosol 44, 110, 
220mcg (Flovent HFA) 

 Fluticasone inhalation powder 100, 250mcg 

diskus (Flovent Diskus) 
Levalbuterol MDI inhaler (Xopenex) 

 Mometasone 110, 220 mcg twisthaler 

(Asmanex) 

Mometasone/Formoterol 100/5, 200/5 inhaler 

(Dulera) 
 Montelukast 4, 5mg chewable tablet and 10mg 

tablet, 4mg oral granules (Singulair) 

 Salmeterol 50mcg/dose (Serevent Diskus) 

 Theophylline 200, 300mg SR tablet (Theo-

Dur) 

 Theophylline 80mg / 15ml elixir 
Tiotropium inhalation powder (Spiriva) 

 

TOPICALS (SKIN)  

 

CORTICOSTEROIDS (STEROIDS) 

 

Low Potency 

Desonide 0.05% cream (Tridesilon) 
Hydrocortisone 1% cream, ointment, 2.5% 

ointment 

 Hydrocortisone 2.5% cream 

 

Medium Potency 

Hydrocortisone valerate 0.2% cream/ointment 
(Westcort) 

 Triamcinolone 0.1% cream (Kenalog) 

Triamcinolone 0.1% ointment (Kenalog) 

 

High Potency 

 Fluocinonide 0.05% cream (Lidex) 

Fluocinonide 0.05% gel, solution (Lidex) 

 

Very High Potentcy 

Halobetasol propionate 0.05% cream and 

ointment (Ultravate) 
Clobetasol 0.05% cream, ointment, solution and 

foam (Temovate) 

 

OTHER TOPICALS 

Acne 

Adapalene 0.1% cream, gel, 0.3% gel (Differin) 

Benzoyl Peroxide 5% gel 

Benzoyl Peroxide 5% / Clindamycin 1% gel 

(Benzaclin Topical Gel) 
 Clindamycin phosphate 1% solution (Cleocin-

T) 

Clindamycin phosphate 1% gel (Cleocin-T) 
 Erythromycin 2% topical solution 

Erythromycin 3% - Benzoyl peroxide 5% gel, 

(Benzamycin Gel) 
 Tretinoin 0.025%, 0.05% cream (Retin-A) 

*For acne only* 

Tretinoin 0.1% cream, 0.025% gel (Retin-A) *For 
acne only* 

 

Antibacterial 

Metronidazole 1% topical gel (Metrogel) 

 Mupirocin 2% ointment (Bactroban)  

Mupirocin 2% cream (Bactroban) 

 

Antifungal 

Clotrimazole 1% cream (Mycelex/Lotrimin)  
 Clotrimazole 1% solution (Mycelex/Lotrimin)  

Ketoconazole 2% cream (Nizoral) 

Ketoconazole Shampoo (Nizoral) 
 Nystatin 100,000 unit cream, ointment, powder 

(Mycostatin) 

Terbinafine 1% cream (Lamisil) 

 

Emollients 

Ammonium lactate lotion 12% (Lac-Hydrin) 
Eucerin topical cream 

 

 

http://www.google.com/imgres?q=eye&um=1&hl=en&safe=active&sa=X&rls=com.microsoft:en-US&biw=1280&bih=808&tbs=ic:gray,itp:lineart&tbm=isch&tbnid=D_stPV4IGZZkWM:&imgrefurl=http://etc.usf.edu/clipart/45200/45291/45291_eye.htm&docid=3wv582LowGGFcM&imgurl=http://etc.usf.edu/clipart/45200/45291/45291_eye_lg.gif&w=700&h=538&ei=FhpET-aGD4LViALJnsjODg&zoom=1
http://www.google.com/imgres?q=skin&um=1&hl=en&safe=active&rls=com.microsoft:en-US&biw=1280&bih=808&tbs=ic:gray,itp:lineart&tbm=isch&tbnid=EL2-uQ9G9HNUMM:&imgrefurl=http://www.cksinfo.com/medicine/anatomy/page3.html&docid=kx88_FzwLSvfOM&imgurl=http://www.cksinfo.com/clipart/medicine/anatomy/skin-diagram.png&w=560&h=470&ei=ZBpET-qnB4PXiAKovPXODg&zoom=1&iact=rc&dur=0&sig=109191041202008399812&page=2&tbnh=140&tbnw=166&start=22&ndsp=27&ved=0CPUBEK0DMCk&tx=90&ty=73
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Miscellaneous 

Aluminum Chloride 20% topical solution, 
(Drysol) 

Diclofenac 1% gel (Voltaren)  

Docosanol 10% cream (Abreva) 

Fluorouracil 5% cream (Efudex) 

Hydroquinone 4% cream (Solaquine-Forte 

w/SPF 15) 
Imiquimod 5% cream, 12 packets (Aldara) 

Lidocaine 5% patch (Lidoderm) 

Lotrisone 0.05% / 1% cream 
(clotrimazole/betamethasone) 

 Permethrin 5% cream (Elimite) 

 Pimecrolimus 1% cream (Elidel) 
Podofilox 0.5% solution and gel (Condylox) 

Salicylic Acid plasters 17% solution, 40% pad 

(Mediplast) 
 Silver Sulfadiazine 1% cream, (Silvadene) 

 

Psoriasis 

Calcipotriene 0.005% cream and scalp solution 

(Dovonex) 

 Selenium Sulfide 2.5% lotion (Selsun) 

 

Rectal 

Hydrocortisone 1%/Pramoxine 1% topical foam 
aerosol (Proctofoam HC) 

 Hydrocortisone 25mg rectal supp (Anusol 
HC) 

Hydrocortisone 2.5% rectal cream 

 

URINARY / E.D.  

Darifenacin 7.5, 15mg tablet (Enablex) 

 Finasteride 5mg tablet (Proscar) 

 Oxybutynin 5mg tablet (Ditropan) 
 Oxybutynin XL 5, 10, 15 mg tablet (Ditropan 

XL) 

Pentosan 100mg capsule (Elmiron) 
 Phenazopyridine 100mg tablet (Pyridium) 

Solifenacin 5, 10mg tablet (Vesicare) 

 Tolterodine tartrate 2, 4 mg ER capsule 
(Detrol LA) 

 Sildenafil 25, 50, 100mg tablet (Viagra) 

document primary cause of E.D. if < 50 years 
old 

GOUT  

Colchicine 0.6 mg tablet (Colcrys) 
 Allopurinol 100, 300 mg tablet (Zyloprim) 

 Probenecid 500mg tablet (Benemid) 

 

VITAMINS / MINERAL 

SUPPLEMENTS  

Calcium Carbonate 650mg tablet (260mg 

elemental Calcium per tablet) 
Cyanocobalamin 1000mcg/ml injection, 1ml 

vials (B-12) 

Ergocalciferol 50,000 International Units capsule 

(Vitamin D) 

Ferrous Sulfate 325mg tablet (Iron) 

Ferrous Sulfate drops: 15mg elemental 
iron/0.6ml, 60ml bottle (Fer-in-Sol) 

 Folic Acid 1mg tablet (Folate) 

Poly-Vi-Sol Drops 
 Potassium Chloride 10meq, 20mEq sustained-

release tablets (K-Dur) *Not Micro-K / Slow K* 

 Prenatal Vitamins (pregnant/lactating mothers 
only) (Natalcare Plus) 

Pyridoxine 50mg tablet (Vitamin B-6)  

 
 

 

WOMEN’S HEALTH♀ 
 

CONTRACEPTIVE MEDICATIONS  

Monophasic 

Desogestrel/Ethinyl Estradiol 0.15mg/30mcg, 28 

day pack (Desogen/Ortho-Cept) 
 Drospirenone/Ethinyl Estradiol 3mg/0.03mg 28 

day pack (Yasmin) 

 Drospirenone/Ethinyl Estradiol 3/0.02mg 28 
day pack (Yaz) 

Ethynodiol diacetate/Ethinyl Estradiol 

1mg/35mcg, 21-day pack (Demulen 1/35) 
Levonorgestrel/Ethinyl Estradiol 0.1/0.02mg 28-

day (Alesse / Aviane)  

Levonorgestrel/Ethinyl Estradiol 0.1/0.03mg 28-
day (Levlen/Nordette) 

 Levonorgestrel/Ethinyl Estradiol 0.15/0.03mg 

91-day (Jolessa or Seasonale) 
 Norgestimate/Ethinyl Estradiol 0.25/0.035 28 

day pack (Ortho Cyclen) 

 Norethindrone/ethinyl estradiol FE 
1/0.02mg/75mg, 1.5/30mg/75mg (Loestrin FE or 

Junel FE 1/20, 1.5/30) 

 Norethindrone/Ethinyl Estradiol 1mg/35mg, 
28-day pack (Ortho-Novum 1/35 or Norinyl 

1+35) 

 Norgestrel/Ethinyl Estradiol 0.3mg/0.03mg, 
28-day pack (Lo-Ovral) 

 

Triphasic 

Levonorgestrel/Ethinyl Estradiol 0.05mg/30mcg, 

0.75mg/40mcg, 0.125mg/30mcg, (Tri-Levlen) 

Norgestimate/Ethinyl Estradiol 0.18/0.025-
0.215/0.025-0.25/.025mg (Ortho Tri-Cyclen Lo) 

Norethindrone/Ethinyl Estradiol 0.5/0.75/1mg-

35/35/35mcg, 28 day (Ortho-Novum 7/7/7) 
Norgestimate/Ethinyl Estradiol 

0.18/0.215/0.25mg – 35/35/35mcg, 28-day 

(Ortho-Tri Cyclen, TriNessa) 
 

Progestin-Only 

 Norethindrone 0.35mg (Nor-QD/Micronor) 

 

Non-oral / Emergency Contraceptives 

Etonogestrel/ethinyl estradiol 0.12mg/0.015mg 
(NuvaRing) 

 Levonorgestrel 0.75mg (Plan B) 

Medroxyprogesterone 150mg inj (DepoProvera) 
Norelgestromin/Ethinyl Estradiol 150mg/20mg 

transdermal system (Ortho Evra) 

 

ESTROGENS /PROGESTINS 

 Conjugated Estrogens 0.3, 0.45, 0.625, 0.9mg 
tablet, 0.625mg/gm vaginal cream (Premarin) 

 Conj Estrogens/Medroxyprogesterone 

0.625/2.5mg, 0.625/5mg, 0.3/1.5mg  tablet 
(Prempro) 

 Ethinyl Estradiol Transdermal Patch 0.05 & 

0.1mg (Estraderm) 
 *Ethinyl Estradiol Transdermal Patch 0.025, 

0.06, 0.075, and 37.8mcg/24hour (Estraderm) 

Estrafied Estrogens/Methyltestosterone 
1.25mg/2.5mg and 0.625mg/1.25mg tablet 

(Estratest/Estratest HS) 

 Medroxyprogesterone 2.5, 10mg tablet 
(Provera) 

Progesterone 100mg, 200mg capsule 

(Prometrium) 

 

VAGINAL MEDICATIONS  

Clindamycin 2% vaginal cream, 40gm tube 

with 7 applicators (Cleocin) 

Clotrimazole 1% vaginal cream, 45gm tube with 7 
applicators (Gyne-Lotrimin) 

 Metronidazole 0.75% vaginal gel 70gm tube 

with 5 applicators (Metro-Gel) 
Terconazole 0.8% vaginal cream, 20gm tube with 

3 applicators (Terazol 3) 

 

UNCLASSIFIED OR 

MISCELLANEOUS 

THERAPEUTIC AGENTS  
 

Acetazolamide 250mg tablet (Diamox) 

Azathioprine 50mg tablet (Imuran) 

Clomiphene 50mg tablet (compare to Clomid) 
Desmopressin 0.1mg/ml nasal spray (DDAVP) 

Disulfiram 250mg tablet (Antabuse) 
 Epinephrine 0.3mg auto-injector (Epi-Pen) 

 Epinephrine 0.15mg auto-injector (Epi-Pen Jr.) 

Hydroxychloroquine 200mg tablet (Plaquenil) 
leflunomide (Arava®) tablets 

Pentoxifylline 400mg tablet (Trental) 

RhoD Immune Globulin injection (RhoGam) 
 

HIGH DOLLAR DRUG 

PROGRAM $$$ 
 

Many high cost medications are available. 
Patients who have Other Health Insurance are not 

eligible.  

 
Please contact the pharmacy for more 

information. 

 
Examples include: 

Atripla, Avonex, Beta Seron, Copaxone, Epogen, 

Enbrel (prior authorization required), Human 
Growth Hormone (restrictions apply), Humira, 

Gleevec, Lovenox, Procrit, Rapamune, Rebif, 

Revatio, Tarceva, Temodar 
 

TRICARE MAIL ORDER 

PHARMACY PROGRAM

 
 
Medications not allowed to be stocked at a 

military treatment facility pharmacy are available 

from the mail order program through Express 
Scripts for a much lower copay.  

 

Patients who have Other Health Insurance are not 
eligible.  

 

Copays for medications available generically are 
available for free. Other medication copays range 

from $9-25 for up to a 90 day supply, that’s up to 

$50 in savings per 90 day supply over retail 
pharmacies. 

 

More information at: 
http://www.express-scripts.com/TRICARE/ 

or by phone at 1-866-363-1303  

TDD: 1-877-540-6261 
 

If we don’t stock it, this is the government’s next 
best option in terms of obtaining a contract price. 

Retail pharmacies charge the government retail 

pricing. 
 

☺ This symbol makes taxpayers smile 

because it identifies cost effective 

medications. 

http://www.express-scripts.com/TRICARE/
http://www.google.com/imgres?q=urinary+system&um=1&hl=en&safe=active&rls=com.microsoft:en-US&biw=1280&bih=808&tbs=ic:gray,itp:lineart&tbm=isch&tbnid=nnzKOPg6gGwtEM:&imgrefurl=http://web.onetel.net.uk/~dh_mosley/STEM-HumanBody/urinary_system.htm&docid=2LaHye3VSdv6cM&imgurl=http://web.onetel.net.uk/~dh_mosley/STEM-HumanBody/Pictures/Urinary_System.gif&w=227&h=224&ei=EB1ET8OiJ8mYiQL_6uXRDg&zoom=1

